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Replacement Parts List

KV 4007, 5007

SUPERSEDES: JANUARY 31, 2004

EFFECTIVE: NOVEMBER 1, 2009

WHEN SELECTING AND ORDERING PARTS, ALWAYS REFER TO SERIAL NUMBER ON NAMEPLATE
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HYDRAULIC DESIGN
SEAL DESIGN
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MOTOR INDEX CODE

MECHANICAL DESIGN & STD. OPTIONS

MOTOR FRAME
MATERIAL OF CONSTRUCTION
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M | No. 4007 4007 5007 5007
NO. | RED. DESCRIPTION FRAME FRAME FRAME FRAME
HJ OR K LM OR N HJ OR K LM OR N
1 1 IMPELLER (CI) 953-560RP 953-h561RP 953-1370RP 953-1372RP
1 1 IMPELLER (BRZ) 953—1055RP 953-1056RP 953-1371RP 953-1373RP
2 1 [ CASING (125#)(W/WR OPT) | 953-1062RP 952-1062RF 953-1376RP 953-1376RP
2 1 CASING (2504)(W/WR OPT) | 953-1063RP 953-1063RF 953-1377RP 953-1377RP
2 1 [CASING (125#)(NO WR STD)| 953-1417RP 955-1417RF 993-1421RP 953-1421RP
2 1 |CASING (250#)(NO WR STD)| 953-1419RP 953-1419RF 953-1423RP 955-1423RP
3 [(WR)| WEAR RING (BRZ) (OPT) 952-598RP 953-538RP 9h3—1386RP 953-1386RP
5 1 DOWDY WASHER 951-2578RP 951-2579RP 951-2578RP 951-2579RP
6 1 IMPELLER BOLT 3/8NCx17LG /2NCx 1/2716 | 3/8NCx17LG f/INCx1-1/2°LG
7 1 IMPELLER KEY 3Ax3/16x1-1/8G | 1/4x1/4x2LG | 3/16x3/16x1-1/8LC | 1/4x1/4x2LG
8 1 IMPELLER WASHER 953-B28RP 953-829RP 953-828RP 953-879RP
9 1 GASKET (CASING) 952-568RP 953-568RP 953-568RP 953-568RP
14 | 8 CASING BOLT 3/8NCx1"LG 3/8NCx17LG 3/8NCx1°LG 3/BNCx1"LG
18 | 5 PIPE_PLUG 1/4 NPT 1/4 NPT 1/4 NPT 1/4 NPT
26 | 8 CASING WASHER 3/8" 3/8 5/8° 5/8
m| 29 1 IMPELLER GASKET 953-830RP 953-759RP 953-830KF 953-759RP
ol 70 1 SUPPORT STAND (OPTIONAL) 953-3966RP 953-3966RP 953-4068RP 953-4068RP
5 71 4 WASHER 3/8" 3/8" 3/8" 3/8"
o| 72 4 LOCK WASHER 3/8" 3/8" 3/8" 3/8"
<§: 73 4 BOLT 3/8"NC x 1"LG 3/8"NC x 1"LG 3/8"NC x11/2"LG | 3/8"NC x 11/2"LG




AW-623 REV B

el o, N MOTOR FRAME MODEL NO
ND. | REQ. H OR | K L M OR N

4 | 1 COVER 955-1168RP | 953-1169RP | -—-———— | -———— 1507

4 |1 COVER 053_1161RP | 953-1162RP | 953-1163RP | ————- 2007

4 | 1 COVER 953-1164RP_| 953 1165RP | 953-1166RP | 953—1167RP 3007

4 | 1 COVER 953-562RP | 953-564RP_ | 953-566RP | 953 567/RP 4007
" COVER 955—1380RP | 953-1381RP | 953—1382RP | 953—1383RP 5007
4 | i COVER 955—17BBRP | 953-1789RP | 953-1790RP | 953-1/31RP 4075
4 | 1 COVER 955—1742RP | 953-1743RP | 953—1740RP | 953 1741RP 5075

g | 1 CASKET (CASING) SEE PAGE 1 | SEE PAGE 1 | SEE PAGE 1 | SEE PAGE 1

20 | 4 MOTOR BOLT 3/BNCx7/8LC_|_1/INCxILG | 1/2NCxILG_ [5/BNCXI-174LG]  ALL ABOVE
27 | 4 MOTOR WASHER 3/8" 1/2 1/27 5/8"

35 | TUBE KIT 955-1547RP | 953-1547RP | 953-1547/RP | 953- 1547RP




AW-640 REV B

2508, 2510 2508, 2510 2508, 2510 2508, 2510
1506, 2006, 1506, 2006,
3006 3006
1507, 2007, | 2007, 1507, 2007, | 2007,
3007, 4007, | 3007, 4007, | 3007, 4007, | 3007, 4007,
4075, 5007 4075, 5007 4075, 5007 4075, 5007
5075 5075 5075 5075
1509, 2009, | 1509, 2009, | 1509, 2009, | 1509, 2009,
3009, 4009, | 3009, 4009, | 3009, 4009, | 3009, 4009,
5095, 6095 5095, 6095 5095, 6095 5095, 6095
6009 6009 6009 6000
2011, 3011, | 2011, 3011, | 2011, 3011, | 2011, 3011,
4011, 6011, | 4011, 6011, | 4011, 6011, | 4011, 6011,
8011 8071
3013, 4013, | 3013, 4013, | 3013, 4013, | 3013, 4013,
6013 6013, 8013 6013 6013, 8013
men | vo. MOTOR FRAME MOTOR FRAME
NO. | REQ DESCRIPTION H.JORK | LMNORR H, JORK | LMNORR
) ' MECHANICAL DES, A OR C (125#)IMECHANICAL DES. B OR D (250f
9 1 GASKET (CASING) SEE PAGE 1 SEE PAGE 1 | SEE PAGE SEE PAGE 1
10 | 1 SLEEVE (SS) 953—1118RP_ | 953—1170RP | 953-1892RP | 953-1891RP
10 | 1 SLEEVE (BR?7) 953-1119RP | 953—1171RP | 953-1861RF | 953-18B7RP
11 1 SEAL (TYPE B) 951-3157RP | 951-3158RP | 951-3766RP | 951-5158RP
11 ] 1 SEAL (TYPE D) 951-3159RP | 951-3160RP | 951-3781RP | 951-5159RP
1| 1 SEAL (TYPE E) 951-3161RP | 951-3162RP | 951-3782RP_ | 951-5160RP
12 | 1 SLEEVE GASKET 953-830RP | 951-3042RP | 953-830RP | 951-3042RP
22 | 1 DEFLECTOR 900-044RP | 951-3065RP_ | 900-044RP | 951-3065RP
40 | 1 | SEAL KIT (TYPE B) SS | 953-1549-1RP | 053-1549-4RP | 953-1549-7RP | 953-1549-10RP
40 | 1 [SEAL KIT (TYPE B) BRZ [953-1549-1BRP |953-1549—4BRP | 953-1549-7BRP [953-1549-10BRP
40 | 1 | SEAL KIT (TYPE D) SS | 953-1549-2RP | 953-1549-5RP | 953-1549-8RP | 953-1549—11RP
40 | 1 | SEAL KIT (TYPE D) BRZ [953-1549-7BRP | 953-1549-5BRP | 953-1549-8BRP [953-1549-11BRP
40 | 1 | SEAL KIT (TYPE E) SS 953-1549-3RP | 953-1549-6RP | 953-1549-9RP | 953-1549-12RP
40 | 1 | SEAL KIT (TYPE F) BRZ [953-1549-3BRP | 953-1549-68RP | 953-1549-9BRP [953-1549-12BRP




Do it Once. Do it Right.®
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